
 WASTEWATER RECLAMATION FOR 
POTABLE REUSE 

 
 

 VOLUME 1: EVALUATION OF MEMBRANE 
BIOREACTOR TECHNOLOGY FOR PRE-

TREATMENT 
 
 
 

Report to the  
Water Research Commission 

 
by 
 

Graham Metcalf1, Lingam Pillay2, Cyprian Murutu3, Sandile Chiburi1, 
Nhlanhla Gumede1 and Paul Gaydon4 

 
 
 

1 Umgeni Water 
2 Department of Process Engineering, University of Stellenbosch 

3 Department of Chemical Engineering, Durban University of Technology 
4 Royal Haskoning DHV 

 
 

 
 
 
 
 
 

WRC Report No. 1894/1/14 
ISBN 978-1-4312-0564-6  
 
 
 
 

 
 
 

July 2014 



  

ii 
 

Obtainable from: 

Water Research Commission 

Private Bag X03 

Gezina, 0031 

South Africa 

 

orders@wrc.org.za or download from www.wrc.org.za 
[...]
treatment technologies do not always provide an effluent of sufficient quality for downstream advanced 

treatment technologies. This is particularly true if membranes are to be used, as the risk of membrane fouling 

increases with deteriorating influent quality. The growing use of membrane bioreactors (MBR) in secondary 

wastewater treatment has resulted in high quality effluent streams and the opportunity for more reuse 

projects to be implemented. 



  

2 
 

 

MBRs represent an ideal pre-treatment technology for advanced downstream wastewater reclamation 

treatment technologies. MBR technology becomes economically attractive when high effluent quality is 

required for water reuse or as pre-treatment for ultrafiltration or reverse osmosis processes. As such, MBR 

was chosen as the first barrier in the reclamation process treatment train. Since MBR performance is highly 

dependent on feed water quality, true comparison of the performance of different MBR technologies can only 

be achieved when they are tested against the same feed water matrix (Judd, 2011). Therefore,  this study  

undertook the simultaneous trialling of three MBR technologies challenged with the same feed water. The 

analysis and testing of the performance of these MBR technologies at a pilot scale is described in this report. 

 

 

1.2 PROJECT AIMS AND OBJECTIVES 

 
1.2.1 Aim 

The main aim of this project was to pave the way for technology that will enable South African water 

suppliers to produce consistent, acceptable drinking water quality through used water reclamation. In this 

study, the performance of MBR technologies as a pre-treatment step for advanced water treatment 

processes to produce potable water was evaluated.  

 

1.2.2 Objective 

As set out in the Water Research Commission Research Proposal No K5/1894 the main objective of this 

project is as follows: 

 

“Analyse and test chosen process technologies e.g. filtration performance for different influent 
qualities and operational conditions against manufacturing specifications and report on the results” 
 

 

1.3 APPROACH 

The use of an MBR system as a pre-treatment step in the reclamation process was evaluated in terms of the 

filtration and operability performance. The filtration performance was evaluated in terms of: 

• Fouling potential of the permeate 

• Fouling rate (cleaning frequency) 

• Stable fluxes 

• Peak fluxes. 

• Composition of the permeate – the performance of the MBR system was evaluated in terms of the 

composition of permeate produced. Permeate water quality is important because of the negative impact  

poor water quality can have on downstream advanced water treatment processes. For example the 

fouling potential for a downstream membrane process such as reverse osmosis (RO) is a critical factor 

to be considered. The water quality was evaluated in terms of whether the effluent water quality 

consistently met set water quality objectives and standards. 



  

3 
 

 

The operability of the MBR systems was evaluated in terms of the following criteria: 

• Ease of operation and skill level required 

• Control complexity 

• Cleaning frequency 

• Modes of operation 

• Sensitivity to feed variations 

• Recovery from upsets (failure of pre-treatment, power outages, air stoppage, pollutants in feed) 

• Stability, reliability (equipment durability) and robustness of the system. 

 

1.4 SCOPE AND LIMITATIONS 

Operating cost is also an important criterion in technology selection, and a literature search was used to gain 

information on this topic. Because of scale i.e. equipment and process issues, actual demonstration plant 

running costs were not considered transferable for use in full-scale plant design and were therefore not 

analysed. 

  



  

4 
 

CHAPTER 2: LITERATURE REVIEW 
______________________________________________________________________________________ 

 

 

2.1 WATER REUSE MARKET REVIEW 

Global water reuse capacity will rise from 19 million m3/day in 2005, to 55 million m3/day in 2015 – a 181% 

increase over the decade. The market for water reuse is driven by rising demand for water, and the scarcity 

of new supplies. The water reuse market is expected to grow at an even faster rate than desalination and 

this is attributable to the following factors (Global Water Intelligence, 2005): 

• There is strong political support for water reuse. Whereas growing environmental concern about 

discharges restricts the desalination market, the same concerns drive forward the market for water 

reuse. 

• Investment in wastewater infrastructure will increase the availability of wastewater for reuse. 

• The maturity of membrane technologies (including membrane bioreactors) in the wastewater 

treatment sector has reduced costs and broadened the scope of the wastewater reuse market. 

 

The market for water reuse can be divided according to the type of treatment required (primary, secondary, 

tertiary or advanced water treatment), according to the source of the wastewater and according to the end 

user. The degree of treatment required in the reclamation process is an important issue in defining the 

market for water reuse, as high levels of treatment require greater levels of expenditure, and involve different 

equipment markets. Most countries require a degree of tertiary treatment before reclaimed water can be 

used without restriction in agriculture and municipal applications. Typically this involves a 

coagulation/flocculation, sedimentation, filtration and disinfection train. The United States Environmental 

Protection Agency (USEPA) suggests the following applications for tertiary treated wastewater: 

• Food crop irrigation 

• Landscape and golf course watering 

• Vehicle cleaning 

• Unrestricted recreational impoundment 

• Toilet flushing  

• Industrial process water 

• Indirect potable reuse: groundwater recharge and surface water augmentation. 

 

2.1.1 Market Drivers 

There are five main macro drivers of water reuse: 

• Increased demand for water 

• Reduced availability of water supply 

• Affordability 

• Practicality of water reuse as a local solution 

• Public policy. 



  

5 
 

 

Additionally water reuse has a number of attractions at a practical level for water utilities and businesses 

considering alternatives to their existing water resources. On the negative side water reuse also has 

drawbacks. These advantages and disadvantages are summarized in Table 2.1 (Global Water 

Intelligence, 2005). 

Table 2.1: Advantages and Disadvantages of Water Reuse 

Advantages Disadvantages 

It is a sustainable and reliable resource regardless of 

weather patterns. 

In most parts of the world it has yet to be 

accepted for direct potable use. 

It is available where the population is and can grow in 

direct proportion to the wastewater growth. 

A separate distribution infrastructure is often 

required for reuse water. 

It may be cheaper than other alternatives e.g. a new 

dam. 

There is often a mismatch between where 

wastewater is (in cities) and where reused 

water is needed (in agriculture). 

If not used for potable water it at least frees up other 

raw water sources for potable uses. 

There are low levels of wastewater collection in 

many areas suffering from water scarcity e.g. 

North Africa. 

It is a local solution to water scarcity where political 

issues complicate diverting resources from 

elsewhere. 

 

It turns an environmental hazard into an 

environmental asset e.g. water for parks, leisure 

facilities. 

 

It may be a cost effective alternative to building 

separate water & wastewater treatment plants. 

 

The water reuse industry has demonstrated rapid 

returns on investment 

 

 

 

Local scarcity rather than national scarcity is a more important factor in determining the growth of the market 

for water reuse. At present, the Middle Eastern nations of Israel, Jordon, and Syria reuse more than 70 per 

cent of wastewater. Abu Dhabi plans to reuse 100 per cent by 2015. In Singapore, which reuses 30 per cent 

of its wastewater, the reclaimed water, which is called NEWater, is used for drinking water indirectly and 

Beijing, China, set a goal of 100 per cent reuse by 2013 (Desalination and Water Reuse, 2011). 

 

2.1.2 Water Reuse Technologies 

The following processes are commonly used in reuse applications following secondary treatment processes: 

• Filters (granular, single, multimedia and automatic backwashing filters) 

• Adsorption (granular activated carbon) 

• Ion exchange 



  

6 
 

• Membrane processes (microfiltration, ultrafiltration and reverse osmosis) 

• Evaporation 

• Membrane bioreactors. 

 

Among the several techniques available for water reclamation, the membrane bioreactor (MBR) is a proven 

technology that combines biological treatment with a membrane separation process, thereby providing 

effluent low in particulate and organic matter. The advantages offered by an MBR compared to a 

conventional activated sludge process are reduced footprint, consistent and superior water quality, potential 

low sludge production, and solids separation independent of mixed liquor suspended solids (MLSS) 

characteristics. As the secondary clarifiers are eliminated in the MBR process along with a reduced volume 

of aeration tank due to higher operating MLSS concentration, MBR offers a significantly reduced footprint 

compared to the conventional activated sludge process (DeCarolis et al., 2009). The effluent produced from 

an MBR has to pass through a microfiltration (MF) or ultrafiltration (UF) membrane; hence, the water quality 

is superior and free of certain chorine resistant pathogens such as Cryptosporidium and Giardia. This very 

compact arrangement produces a MF/UF quality effluent suitable for reuse applications or as a high quality 

feed water source for RO treatment (Chapman et al., 2006). 

 

2.2  MBR FUNDAMENTALS 

The MBR process is a suspended growth activated sludge system that uses microporous membranes for 

solid/liquid separation in lieu of secondary clarifiers. The typical arrangement, shown in Figure 2.1, includes 

submerged membranes in the aerated portion of the bioreactor, an anoxic zone and internal mixed liquor 

recycle (e.g. Modified Ludzack-Ettinger (MLE) configuration).  



  

7 
 

 

 

Incorporation of anaerobic zones for biological phosphorous removal can also be included (e.g. University of 

Cape Town configuration). A more common system arrangement nowadays is for the membranes to be 

housed in a separate tank, which has a number of advantages especially with regards to general 

maintenance and removal of membrane modules. MBR plants located in warm climates are less costly than 

ones with identical capacity located in cold climates. This is due to the effect that liquid viscosity has on the 

flow rate of a liquid through the membrane pores as viscosity is dependent on temperature. The minimum 

wastewater temperature is therefore a major factor in determining the number of membranes modules 

required to meet a given MBR treatment capacity (Chapman et al., 2006). Fewer membranes are required 

where temperatures are higher and therefore costs can be reduced in countries with warmer climates. 

 

2.2.1 Pre-treatment 

More rigorous screening is required for MBRs than for activated sludge (AS) plants as they are sensitive to 

debris in the sludge clogging the membranes and aeration system. Typically, flat sheet membranes e.g. 

Toray, use 3 mm screens, whereas hollow fibre systems e.g. Pall Corporation, require at least 1 mm. If the 

screen is not sufficient, fails, or is bypassed and debris gets in, the membranes will clog, causing a reduction 

in the effective area for membrane filtration. Hollow fibre membranes have a tendency for debris to collect 

around the top of the fibres and also have a problem with hair pinning, with hairs bridging two pores. Flat 

plate membrane clogging occurs when debris amasses between the sheets and, if the aeration cannot 

remove it, sludge accumulates above the blockage increasing the affected area. Fibres collecting on the 

aeration system can change the flow pattern and volume of air to the membranes and if the scouring effect is 

then reduced the result is increased fouling of the membranes (Reid, 2005). 

Figure 2.1: Membrane Bioreactor System Arrangement 



  

8 
 

 

2.2.2 Filtration 

The ability of the MBR to filter is only limited by the selectivity of the membrane. With time, fouling of the 

membrane actually increases this selectivity. The flux rate (the flow rate per unit area) through the 

membrane is affected by the fouling rate (the rate of increase in trans membrane pressure (TMP) with time at 

constant flux). If fouling continues to the point where the permeability (flux/TMP) decreases beyond set 

operating criteria then the membranes must be cleaned. The flux below which no fouling is observed is 

termed the critical flux (Howell, 1995). If the critical flux is reached, significant fouling and permeability 

declines occur. A term more commonly used by practitioners and operators is the sustainable flux, defined 

as the flux for which the TMP increases gradually at an acceptable rate, such that chemical cleaning is not 

necessary (Judd, 2011). 

 

2.2.2.1 Trans Membrane Pressure 

The trans membrane pressure for the MBR pilot systems was calculated as follows: 

 

For submerged MBR systems (i.e. Pall and Toray) 

 

TMP (mBar) = Static Pressure – Dynamic Pressure   (1) 

 

Where: the Static Pressure is measured at zero permeate flow and the Dynamic Pressure is measured with 

permeate flow 

 

For external MBR system (i.e. Norit) 

 

TMP (Bar) = ((Module Top Pressure + Module Bottom Pressure)/2)  (2) 

 

2.2.2.2 Flux 

The flux of the MBR membranes was calculated as follows: 

 

A

Q
J p=                             (3) 

Where: 

J  =  Membrane flux (lmh) 

A  = Total membrane surface area (m2) 

Qp
 =  Permeate flow rate (m3h-1) 

 

The specific flux or permeability of the membranes was calculated as follows: 

TMP

J
Jsp =            (4) 

Where: 



  

9 
 

Jsp = (lmh/bar) 

J   = Flux (lmh) 

TMP = Tans membrane pressure (bar) 

 

The net flux for MBR systems using relaxation (i.e. Toray) was calculated as follows: 

Jnet
  = (J x TF) / TF

 + TR      (5) 

Where, 

Jnet
 = Net flux (lmh) 

J  =  Membrane flux (lmh) 

TF = Filtration time (min) 

TR = Relaxation time (min) 

 

The net flux for MBR systems using backwash (i.e. Norit) was calculated as follows: 

Jnet
 = [(J x TF) – (JBW x TBW)] / TF

 + TBW     (6) 

Where: 

Jnet
 = Net Flux (lmh) 

J  =  Membrane Flux (lmh) 

JBW = Backwash flux (lmh) (backwash flux/membrane area) 

TF  =  Filtration time (min) 

TBW = Backwash time (min) 

 

2.2.3 Hydraulic and Sludge Retention Time 

The hydraulic retention time (HRT, h) is the measure of the time it takes for the incoming fluid to pass 

through the system and is a function of the reactor volume and the inlet flow rate (Q, m3h-1). The HRT of the 

MBR system was calculated as follows: 

                   
Q

V
HRT =                    (7) 

Where: 

V = Volume of the bioreactor (m3) 

Q = Influent flow rate (m3h-1) 

 

The sludge retention time (SRT) is the measure of the average time that sludge remains within the system. It 

is defined as the total amount of sludge solids in the system divided by the rate of loss of sludge solids from 

the system. In general, though, only the sludge solids in the aeration tank and the waste sludge stream are 

considered. During operation, MLSS concentrations within the bioreactor can be kept at a stable level by 

wasting sludge in planned desludging episodes, maintaining it within its optimum range. SRT is related to the 

MLSS (mg/l) and the flow rate of waste sludge (Qw
  ,m3h-1) by: 

ww Q

V
MLSS

Q

MLSS
VSRT =××=     (8) 

Where: 



  

10 
 

V  =  Volume of the bioreactor (m3) 
[...]
removal, is the result of the difference in membrane pore size (typically 0.01 versus 0.1 micron, respectively). 

Because a virus is approximately 0.025 micron in size, exclusion by microfiltration is only achievable by 

filtration through a dynamic cake layer formed on the membrane surface. The Zenon MBR achieved between 

4.0 and 5.5 LRV removal of coliphage, with all permeate values at or below the detection limit of 1.0 PFU/ml. 

The projected cleaning cycle time, calculated from the permeability decline value and trans membrane 

pressure (TMP) boundary values of 0.1 and 0.5 bar, was similar for the three HF membranes. The cleaning 

cycle time of the Kubota membrane could not be established as there was no noticeable permeability 

decline. It appears that the inclusion of a denitrification step in the Kubota treatment train may have 

ameliorated fouling in some way (Judd, 2011). Effluent from the Kubota MBR was fed downstream to a RO 

membrane (Hydranautics LFC3), which operated with minimal fouling. The average net operating pressure 

of the Hydranautics LFC3 (fouling resistant) RO membranes measured during testing was 8.3 bar. A  

1-2 mg/l dose of chloramine in the RO feed was effective in mitigating membrane fouling.  

 

2.3.2 Point Loma, San Diego MBR Pilot Study (2009) 

The U.S. Bureau of Reclamation undertook a study in 2009 to evaluate four newly developed MBR systems 

for water reclamation. The four MBR systems were Puron™ MBR from Koch Membrane Systems, Huber® 

MBR from Huber Technology, Toray MBR from I. Kruger Inc. and Norit MBR from Parkson Corporation. 

Each MBR pilot system was operated for a target period of about 3,500 hours on raw wastewater from Point 

Loma Wastewater Treatment Plant in California. In addition, a RO membrane provided by Koch Membrane 

Systems was also evaluated while operating on MBR effluent. 

 

The results obtained from the pilot study indicated a significant difference in the operating flux of the 

submerged MBR systems (Puron, Huber, and Toray) compared to the external MBR system (Norit). The 

median net flux for the submerged MBR systems measured between 22-27 lmh whereas the median net flux 

for the external MBR system measured 46 lmh. The high flux operation of the external MBR system may be 

attributed to better turbulence available within the external membrane module due to a relatively higher 

recirculation flow requirement compared to submerged MBR systems. All four MBR systems tested produced 

excellent water quality with effluent turbidity of less than 0.1 nephelometric turbidity units (NTU) and effluent 

5-day biochemical oxygen demand (BOD5) concentration of less than 2 mg/l). When tested for 

microbiological contaminants removal, all four MBR systems achieved more than 5-log removal of total and 

fecal coliforms and more than 3-log removal of inherent coliphage. The MBR systems also achieved 

ammonia levels of less than 0.5 milligrams per litre as nitrogen (mg/l-N) in the effluent, indicating complete 

nitrification. The denitrification efficiencies of the systems varied depending on the presence of an anoxic 

zone, with permeate nitrate concentrations varying from 4.2-29.3 mg/l-N (DeCarolis et al., 2009). The water 

quality results are summarized in Table 2.5. 



  

17 
 

 

Table 2.5: Pilot Plant Permeate Water Quality Data 

  Puron Huber Toray Norit 

Permeate Nitrification Nitrification Nitrification Nitrification/Denitrification

NTU 0.09 0.05 0.06 0.04 

BOD5 (mg/l) <2 <5 <2 <2 

NH3-N (mg/l) 0.3 0.2 0.2 0.2 

NO3 (mg/l) 29.3 15.2 9.8 4.2 

NO2 (mg/l)     <1.52  <1.52 

TIN (mg/l) 31.1 16.7 16.7 6 

TC (CFU/100ml) 100 (5-log) <9 (6-log) <10 (6-log) <20 (6-log) 

FC (CFU/100ml) <10 <8 (5-log) <12 (5-log) <10 (5-log) 

Coliphage (CFU/100ml) <10 <9 (3-log) <11 (3-log) <10 (3-log) 

Virus (log removal 50th 

percentile) 1-log 4-log 3-log 4-log 

 

To determine the performance of the MBR systems at peak flux, a 6-day peaking study was conducted on 

each MBR system. The operating parameters during the average and peak flux operation were 

recommended by the manufacturers. During this peaking study, all four MBR systems were able to sustain 

the operation without a significant drop in permeability. However, a significant difference was observed 

between submerged and external MBR systems while operating at peak flux. All three submerged MBR 

systems (Puron, Huber, and Toray) showed a temporary decline in permeability while operating at peak flux 

whereas no such trend was observed on the external MBR system (Norit). This could be attributed to the 

submerged MBR systems operating beyond critical flux while operating at peak flux. For the external MBR 

system, a relatively higher recirculation flow rate coupled with scouring air helped to maintain the flux in sub-

critical range, even when operating at peak flux (DeCarolis et al., 2009). 

 

Additional steady state studies of flux sustainability at the recommended aeration rates were conducted. 

Results of steady-state operation indicated specific aeration demand of the membrane (SADm) values of 

0.34-0.74 with accompanying SADp (permeate) values of 7.6-27, the lowest arising for the Norit sidestream 

airlift configured technology for which supplementary sludge pumping was employed The results of the 

studies are given in Ttable 2.6. 

 

 

 

 

 

 



  

18 
 

Table 2.6: Pilot Plant O&M Data (Judd, 2011) 

 Parameter Puron Huber Toray Norit 

Membrane Aeration Rate, Nm3h-1 10.3 51.6 102.9 10.12 

Cycle, min 

6 on/0.33 

backflush 

9 on/1 

relax 9 on/1 relax 

10 on/1 

backflush 

Net Flux, lmh 22.6 25 27 45.7 

HRT, h 4-11 8-15 5-7 7-11 

Median SRT, d 13 15 20 33 

MLSS, gl-1 9-12 8-14 9-12 8-12 

Cleaning Cycle Time, d 191 207 >920 332 

Derived Data 

Max Permeability K, lmh/bar 340 250 390 420 

SADm, Nm3/m2h-1 0.34 0.48 0.74 0.35* 

SADp, m3 air/m3 Permeate 15 19 27 7.6* 

*Supplemented by sludge pumping at 11 x permeate flow rate. 

 

 

During the course of the study, the RO system was operated for more than 1,500 hours on effluent from two 

different MBR systems. The RO unit consisted of two single pass trains and was operated at 50% recovery 

and 20 lm2h-1 throughout the study period. The RO membranes operated on MBR effluent for a period of 

more than 1,300 hours without requiring a chemical clean. However, when a membrane breach occurred in 

one of the MBR systems, the RO membrane fouled overnight. As a result, the project team recommends that 

the membrane integrity of MBR systems be checked periodically to avoid any problems (U.S. Bureau of 

Reclamation, 2009). 

 

2.3.3 Bedok Water Reclamation Plant, Singapore 

Pilot trials were performed as part of research undertaken at the NEWater project. The NEWater process 

train consists of ultrafiltration/microfiltration as a pre-treatment step prior to RO. The MBR-RO option was 

explored by conducting trials of three MBR pilot plants operating simultaneously. The three MBR 

technologies are not specified in the report by Tao et al., 2005, but have been postulated by Judd, 2011 to 

be those of Kubota, GE (Zenon) and Mitsubishi Rayon (MRE) based on their membrane properties. The 

mean product water quality from each of the MBRs tested was found to be broadly similar and is presented 

in Table 2.7. Pilot testing has shown the MBR-RO option to produce a slightly superior quality product water 

than the conventional approach of secondary treatment followed by UF/MF – RO specifically with respect to 

TOC, nitrate and ammonia (Qin et al., 2006), and also tends to be lower in cost. 

 

 

 



  

19 
 

Table 2.7: Pilot Plant Product Water Quality 

Parameter (Mean) MBR UF 

NTU <0.2 – 

TKN (mgl-1) <2 4.5 

NH4-N (mgl-1) <1 3 

TOC (mgl-1) <5 7 

 

 

The operational performance of the three MBRs is presented in Table 2.8. MBR B (Mitsubishi Rayon) is 

reported to have the lowest energy demand, but it should be noted that this MBR is the only one configured 

without a separate aeration tank.  

 

Table 2.8: Pilot Plant O&M Data 

Parameter MBR A MBR B MBR C 

Membrane 0.4 µm FS 

0.8 m2 panel area 

0.4 µm HF 

280 m2 element area 

0.035 µm HF 

31.5 m2 element area 

Probable Technology Kubota, double deck MRE Zenon (500d) 

Membrane Area, m2 480 1120 1008 

Tank Volumes 

Anoxic, m3 30.8 37.5 25.2 

Aerobic m3 11.4 – 27.9 

Membrane, m3 32.8 37.5 21.8 

O&M 

MLSS gl-1 6-12 6-14 4-13 

Net Flux, lmh 13-28.4 (26) 16-24 (24) 6.2-29.3 (12.4) 

Initial TMP, bar 0.04 0.17 0.1 

Cycle, min 9 on/1 relax 13 on/2 relax 12 on/0.5 

backflush+relax 

Cleaning Cycle Time, d 90 120 3.5* 

Chemical Cleaning 

Reagents 

0.6% NaOCl, 

1% oxalic acid 

0.3% NaOCl, 

2% citric acid 

NaOCl,  

1% oxalic acid* 

Derived Data 

SADp, m3 air/m3 28-50 (50) 16-24 (24) 20-30 (30) 

Init. Permeability K, lmh/bar 650 66 124 

SADp, m3 air/m3 Permeate (Energy Demand, kWh/m3) 

Baseline 50 (1.4) 24 (1.3) 30 (1.7) 

High Flux 34 (1.2) 21 (1.0) 25 (1.3) 

Low Aeration 28 (1.0) 16 (0.8) 20 (1.1) 

*Maintenance clean employed; citric acid cleaning suspended after 11 months 



  

20 
 

2.3.4 Ulu Pandan 

The success of the MBR trials at Bedok led the Singaporean Public Utilities Board (PUB) to construct a 

23 Ml/d demonstration plant, which was commissioned in December 2006. The plant is fed with settled 

sewage, which receives wastewater of roughly 90% domestic and 10% industrial origin, a mix of roughly the 

same proportions as Darvill wastewater. The bioreactors operate at a maximum MLSS of 10,000 mg/l, a 

minimum sludge age of 10 days, a HRT of 6 h and a minimum F:M ratio of 0.1 kg BOD/(kg MLVSS d). The 

membrane tank has five trains, each with five ZW500c cassettes, providing a total membrane area of 

37,920 m2. At the net design flux of 25 lmh the maximum MLSS in the membrane tank is 12,000 mg/l (Judd, 

2011). The operators have optimised the aeration process so as to achieve an overall energy demand of 

0.4 kWh/m3. The influent and product water quality are presented in Table 2.9. 

 

Table 2.9: Settled Sewage and Product Water Quality Data at Ulu Pandan 

Parameter Units Average (Influent) Range (Influent) Permeate 

BOD5 mg/l 138 111-171  

COD mg/l 292 236-420  

TOC mg/l   4.8 

TSS mg/l 105 89-120  

Turbidity NTU   0.02 

TKN mg/l 47.6 36.7-61.8  

NH4-N mg/l 32 20.5-46.6  

NO3-N mg/l   6.3 

Coliforms CFU/100 ml   <1 

MLSS Temperature 0C 30 28-32  

Total phosphate as P mg/l 3.7 5.2-8.1 3.3 

pH   6-8  

 
  



  

21 
 

CHAPTER 3: MEMBRANE BIOREACTOR PILOT PLANT 

EVALUATIONS  
______________________________________________________________________________________ 

 

 

3.1 DESCRIPTION OF THE STUDY SITE 

The testing site is the Darvill Wastewater Works (WWW) in Pietermaritzburg, KwaZulu-Natal, South Africa, 

which is owned and operated by Umgeni Water. The Darvill WWW is a traditional activated sludge 

wastewater treatment plant, consisting of primary and secondary wastewater treatment processes. The 

existing inlet works consists of two inlet channels each equipped with a hand racked coarse screen, a 12 mm 

front raked bar screen with screenings compactor and two vortex flow degritters. Primary treatment consists 

of three primary settling tanks. The biological process consists of an activated sludge reactor equipped with 

15 no. surface aerators and 9 no. low speed mixers in the anoxic/anaerobic/aerobic zones. Secondary 

treatment consists of five clarifiers with a return activated sludge (RAS) pump station fitted with centrifugal 

pumps operating on variable speed drives. The effluent from the clarifiers is disinfected using a high 

concentration chlorine solution which is discharged into the effluent upstream of the chlorine contact tank. 

 

3.1.1 Location of the MBR Pilot Plants  

The three pilot scale MBR units were located adjacent to the existing activated sludge tanks (ASTs) on an 

open piece of ground, and had direct access to the works’ primary effluent. Influent to the demonstration 

MBR plants was abstracted at the inlet to the ASTs of Darvill WWW. A submerged pump discharges into the 

20 kl feed storage tank from which the pilot plants draw directly. The sewage at this stage is locally known as 

settled sewage as it has already received primary treatment. The primary treatment at Darvill WWW involves 

screening (5 mm) and settling in the primary settling tanks, after which it is pumped to the ASTs. Although 

the position of the demonstration plants was convenient from an abstraction view point, a major 

disadvantage, which only became apparent during the study, was that the raw influent COD had been 

markedly reduced. The primary treatment processes was removing 30 to 40% of the influent COD and thus 

the influent into the demonstration plants had relatively low COD. This is thought to have impacted 

negatively on biomass growth during the project as MLSS could not be increased to target levels of above 

10,000 mg/l. A historical record of the water quality from the inlet to the ASTs (settled sewage) is provided in 

Table 3.1. 

 

The Norit MBR pilot plant was installed and operated on a newly constructed concrete slab. The Toray and 

Pall MBR pilot plants are containerised and were therefore installed on specifically designed concrete 

plinths. The pilot plants had easy access to the works’ primary effluent, to electrical power, to discharge 

channels for waste sludge, to permeate and to potable water. Each MBR process component was easily 

accessible. The three MBR units were equipped with submersible pumps that were connected to a 20 kl 

storage tank supplied with primary effluent. The primary effluent is abstracted from the feed well to the ASTs 

as settled sewage and pumped via a 90 mm uPVC rising main to the 20 kl storage tank. The storage tank is 



  

22 
 

equipped with float switches to control the supply of sewage to tank. A layout plan of the MBR pilot plant set-

up is given in Figure 3.1 below and Figure 3.2 provides a picture of the set-up. 

 

Table 3.1: Historical Darvill Wastewater Works Settled Sewage Water Quality (2000-2009) 

  Units Mean Std Dev Median 

95th 

%tile Min Max 

No. of 

Analyses 

Al (T)  µg/l 1368 1034 1125 3358 76 3962 18 

Alkalinity mg CaCO3
-1 204 58 202 275 10 822 475 

Br  mg/l 0.10 0.00 0.10 0.10 0.10 0.10 15 

Ca mg/l 34 12 31 57 6.11 66 50 

Cd  µg/l 1.00 0.00 1.00 1.00 1.00 1.00 17 

CHBr3
 µg/l 0.10 0.00 0.10 0.10 0.10 0.10 16 

CHCl2Br µg/l 0.18 0.17 0.10 0.55 0.10 0.62 16 

CHCl3  µg/l 1.10 0.55 0.80 2.12 0.80 2.35 16 

CHClBr2  µg/l 0.10 0.00 0.10 0.10 0.10 0.10 16 

CN (Soluble)  µg/l 16.6 15 10 36 10 43 5 

CN (Total)  µg/l 31.8 49 12 101 10 214 18 

COD  mg/l 251 186 218 496 20 2822 482 

Colour  'H 27 20.52 24 49 1.00 235 151 

Conductivity mS/m 70.5 16.8 68 94 36 253 444 

Fe (S)  mg/l 0.34 0.24 0.23 0.57 0.17 0.61 3 

Fe mg/l 1.85 2.86 0.58 10 0.15 10 208 

Hardness (T) mg CaCo3/l 135 28 131 176 97 192 14 

Hg  µg/l 0.99 0.8 0.60 2.1 0.5 3.3 18 

K mg/l 8.04 1.7 8.5 9.8 3.7 10 37 

Mg mg/l 7.0 3.9 6.3 8.9 4.30 33.00 51 

Mn (S)  mg/l 0.09 0.03 0.09 0.12 0.06 0.12 3 

Mn mg/l 0.15 0.04 0.14 0.22 0.11 0.28 18 

Na mg/l 113 16 110 131 98 134 4 

NH3 mg N/l 21.0 7.29 21.20 30.90 0.50 45 473 

OG mg/l 12.80 9.77 9.60 29.56 1.20 50 33 

pH  7.6 0.60 7.40 8.90 6.40 9.60 482 

Si mg/l 5.1 0.71 5.10 6.19 3.81 6.46 18 

SO4 mg SO4/l 56 23 54 92 27 114 18 

SRP  µg P/l 3985 2705 3580 8830 170 21420 473 

SS  mg/l 86 39 80.00 154 4.00 332 475 

THM  µg/l 1.00 0.63 0.80 2.30 0.80 2.75 16 

TKN mg N/l 29 9.81 28.80 45.16 5.49 62 285 

 



  

23 
 

                

Figure 3.1: Plan Layout of MBR Pilot Plants 

 
 
 

 

Figure 3.2: Onsite MBR Pilot Plant Set-up 

 
 



  

24 
 

3.2  DESCRIPTION OF MBR PILOT PLANTS 

 

3.2.1 Norit MBR 

The Norit MBR demonstration plant provided by Norit Process Technology consisted of a bioreactor and 

external membrane module. Settled sewage is fed into an anaerobic tank via a 0.8 mm roto-sieve drum 

screen using a submersible pump controlled by a programmable logic controller (PLC) to maintain a constant 